ALGORITHM 1

High Risk Patients: Patients with History of CAD, DM (DM without known atherosclerotic

disease®), CVA, Vascular Disease, or Patients with More than 3 Cardiac Risk Factors

If LDL > 100 and <160 mg/dL

Primary Care Provider, any other Outpatient
Care Provider or any Inpatient Provider

~

e Initiate Simvastatin 40 mg po g hs
e Schedule Lipid Group Clinic in 4 weeks with preclinical FLP, AST,

§

ALT
J
4 weeks
) . . .
. n _ . o If LDL > 100 and <160 mg/dL, increase Simvastatin to 80
Lipid Group Clinic F/U 1: Pharm D/ RN visit > mg po ghs and schedule Lipid Group Clinic in 8 weeks with
with precllnlcal FLP, AST, ALT preclinical FLP, AST, ALT
) o [f LDL <100 d/c from lipid clinic
ﬂ 8 weeks
) . .
. . _ . o If LDL > 100, stop Simvastatin and start
Lipid Group Clinic F/U 2: Pharm D/ RN visit Rosuvastatin 20 mg po q hs, schedule Lipid Group
with preclinical FLP, AST, ALT : Clinic in 4 weeks with preclinical FLP, AST, ALT
) o If LDL <100 d/c from lipid clinic
4 weeks
~ o If LDL > 100,
- - ) .. » May increase Rosuvastatin to 40 mg po ghs or
kgt Gv\rl?tlrj]p ?ellgl:achlJFsLligTSr? %_?N visit > » May add Niacin SA 500 mg po qd to Rosuvastatin 20
P ' ’ mg or
) » If intolerant to Niacin, may add Colestipol 1gm po tid
or Ezetimibe 10 mg po gD or Fenofibrate 145 mg po
gD to Rosuvastatin 20 mg
e Schedule Lipid Group Clinic in 12 weeks with preclinical
FLP, AST, ALT
o If LDL <100 d/c from lipid clinic
12 weeks
o If LDL > 100,
™\ » May increase Niacin SA 1gm po g d and Rosuvastatin 40
Lipid Group Clinic F/U 4: Pharm D/ RN visit > mg po q HS _ _ _ _
with preclinical FLP, AST, ALT > May consult endocrinology, cardiology, dietary services,
enroll patient in life style change programs such as
J M.O.V.E. or Cardiac Rehab in PMR
o If LDL <100 d/c from lipid clinic

% All lipid lowering medications should be prescribed for immediate pick up only
% Rosuvastatin nonformulary drug orders to be approved URGENTLY

% Patients with DM and known atherosclerotic disease, please refer to Algorithm 2

FLP: Fasting Lipid Profile



ALGORITHM 2

= High Risk Patients with LDL > 160 mg/dL (see Algorithm 1 for definition of high risk), Or
= DM with Atherosclerotic Disease with LDL > 100 mg/dL, or
= Inpatients Admitted with Acute Coronary Syndrome with LDL>100 mg/dL

For these Patients Target LDL is < 70 mg/dL

e Initiate Rosuvastatin 20 mg po q hs
e Schedule Lipid Group Clinic in 4 weeks
with preclinical FLP, AST, ALT

Any provider

4 weeks

Follow Algorithm 1 from Lipid Group F/U Visit 3 but for a target
LDL of <70 mg /dL

o
*

*

All lipid lowering medications should be prescribed for immediate pick up only
% Rosuvastatin nonformulary drug orders to be approved URGENTLY




ALGORITHM 3

Patient intolerant to statins due to
= Documented LFT rise > 3x NL or

= Myositis with CK rise (see definition below)

=  MYOSITIS with CK Rise: If myositis is present or strongly suspected, discontinue the specific
statin and obtain a CK and a TSH.

» Patient with muscle soreness, tenderness, or pain AND CK > 10 x NL: Discontinue the
specific statin therapy (or statin and niacin or fibrate if the patient is on combination therapy)
and follow the algorithm below

» Patient with muscle soreness, tenderness, or pain AND CK > 3 to 10 x NL: Follow the
patient's symptoms and CK levels weekly until there is no longer medical concern . May
consider switching the statin by algorithm below or may reduce the statin dose and re-
uptitrate / re-challenge if tolerated.

» Patient with muscle soreness, tenderness, or pain but NL CK or very midly elevated CK
up to 3 x NL : May continue statin, rule out common causes such as exercise or strenuous
work.

g Intolerance to o Initi_ate Pravastatin 10 mg po q hs an(_JI
Simvastatin uptitrate to 20 mg po ghs in 4 weeks if
tolerated
N e Schedule Lipid Group Clinic in 4 weeks
[ b » May consider Pravastatin 20 mg po g hs
IS;‘;'S{/ZZ?;;? > and uptitrate to Pravastatin 40 mg po
ghs if LDL > 100 in 4 weeks
(N J » May consider Vytorin 1 tab (10/80) po

ghs
» May consider Atorvastatin 40 mg po q hs
and uptitrate to 80 mg po q hs if LDL >
100 in 4 weeks
e Schedule Lipid Group Clinic in 4 weeks
with preclinical FLP, AST, ALT

Intolerance to any statin » May consider Niacin, Gemfibrozil,
(documented by > Ezetimibe, Fenifibrate

rechallenge in the past) » Fish Oil or Omega 3 capsules may be

J considered to lower triglycerides and or
raise HDL , but may not effectively lower
LDL alone

e Schedule Lipid Group Clinic in 4 weeks

with preclinical FLP, AST, ALT




